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Before you begin installing your new Door Surrounds,  
please read all the instructions thoroughly.

			   Do not rely in any way on the components of this  
product to protect against injury or death in the event of an accident.  
Never operate the vehicle in excess of manufacturer’s specifications.
Read and follow, precisely, all installation instructions provided when  
installing this product. Failure to do so may result in a poor fit and could  
place occupants of the vehicle in a potentially dangerous situation.

WEAR SEAT BELTS AT ALL TIMES

Installation TimeTools

Skill Level

Safety glasses should be worn at all 
times when installing this product.

WARNING

Installation Tips

T40 Torx DriverSafety
Glasses

Support
We’re here to help! Go to: 
https://www.bestop.com 
and click on Need Help?

https://www.bestop.com/video-library

4mm Allen 
Wrench

 

             1 - Easy

15 Minutes
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Upper Rear Door Rail
Part #574.43 - Left
Qty. 1

Upper Rear Door Rail
Part #574.42 - Right
Qty. 1

Lower Rear Door Rail
Part #574.46 - Right
Qty. 1

Lower Rear Door Rail
Part #574.47 - Left
Qty. 1

Parts Kit #596.73     

M6x20mm
Flanged Button Head 
Cap Screw
#517.48
Qty. 4

M8x1.25x20mm
Flanged Button Head 
Cap Screw
#573.09
Qty. 2

M8 x1.25x80
Screw
#532.23
Qty. 8

M6 U-Clip
#537.49
Qty. 4

Parts List     

Front Door Rail
Part #574.32 - Right
Qty. 1

Front Door Rail
Part #574.33 - Left
Qty. 1
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Left Side Shown

Assemble Rear Door RailsSection 1

Attach the two (2) U-Clips to the Upper 
Rear Door Rails in the positions indicated. 
Make sure to have the threaded barrel  
of each U-Clip facing up.

Attach the Upper Rear Door Rails to the Lower Rear 
Door Rails using two (2) Button Head Cap Screws.  

thread up from the bottom into the U-Clips.

Parts

Upper Rear Door Rail
Part #574.42 - Right
Part #574.43 - Left
Qty. 1 of each

Lower Rear Door Rail
Part #574.46 - Right
Part #574.47 - Left
Qty. 1 of each

M6x20mm
Flanged Button Head 
Cap Screw
#517.48
Qty. 4M6 U-Clip

#537.49
Qty. 4

4mm
Allen Wrench
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Note: To prevent over torquing, Use a 
Screwdriver type Torx driver if a torque 
wrench is not available.

Install Door Rail AssembliesSection 2

Attach the Front Door Rails to the Jeep.

  1.  Place each Front Door Rail on the 
Jeep, aligning the rail brackets with the 
through-holes in the Jeep sport bar.

  2.  Secure each Front Door Rail to the 
sport bar using two (2) M8x1.25x80 
Socket Cap Screws.

Insert the screws from the bottom and 
tighten to 55 in/lb (4.5 ft/lb)

Attach the Rear Door Rail Assemblies to the Jeep.
Place each Rear Door Rail Assembly onto the Jeep 
just behind the rear door.

Align the hole in the lower portion of the Assembly 
with the threaded hole in the Jeep belt rail, the 
alignment pin on the bottom of the Assembly with 
the receiving hole in the top of the belt rail, and the 
two integral brackets along the top of the Assembly 
with the through-holes in the Jeep Sport Bar.

Insert two (2) M8x1.25x80 Screws up from the 
bottom of the integral brackets and tighten to 55 
in/lb (4.5 ft/lb).

Use one (1) M8x1.25x20 screw on each Assembly to 
secure the Assembly to the Jeep  
belt rail.

M8 x1.25x80
Screw
#532.23
Qty. 8

Rear Door Rail 
Assemblies
Qty. 2

1

2

Front Door Rail
Part #574.33 - Left
Qty. 1

M8 x1.25x20
Screw
#573.09
Qty. 2

Front Door Rail
Part #574.32 - Right
Qty. 1

Note: To prevent over torquing, Use a 
Screwdriver type Torx driver if a torque 
wrench is not available.

Parts

T40 Torx Driver

T40 Torx Driver
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For Bestop Warranty Information, Please go to; 
https://www.bestop.com/help/warranty-information/


